

<b>Antibiotic</b>	<b>Dose</b>	<b>Infusion time</b>	<b>Redosing</b>
Ampicillin/Sulbactam	1.5g - 3g	15-30min	q4hrs
Aztreonam	1g - 2g	3-5min	q4hrs
Cefazolin	1g - 3g	3-5min	q4hrs
Cefotetan	1g - 2g	3-5min	q6hrs
Cefoxitin	1g - 2g	3-5min	q3hrs
Cefuroxime	1.5g	3-5min	q4hrs
Clindamycin	600mg	30-60min	q6hrs
Gentamicin	2.5mg/kg	30-60min	q4hrs
Piperacillin/Tazobactam	3.375g	30min	q4hrs
Ciprofloxacin	400mg	60min	q8hrs
Metronidazole	500mg	30-60min	q8hrs
Vancomycin	1-2g	30-60min	q8hrs